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Test Report Certification

Applicant : SPX Transportation & Industrial Solutions (Suzhou) Co., Ltd.
Manufacturer : SPX Transportation & Industrial Solutions (Suzhou) Co., Ltd.
EUT Description : PC-SCAN

(A) MODEL NO.: GIDS, CHDS (The two models are only different in plastic
enclosures)

(B) SERIAL NO.: N/A
(C) POWER SUPPLY: AC 100-240V, 50-60Hz

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart C Section 15.247
ANSI C63.4: 2003

The device described above is tested by ACCURATE TECHNOLOGY CO. LTD to determine
the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart C Section 15.247 limits. The measurement results are
contained in this test report and ACCURATE TECHNOLOGY CO. LTD is assumed full
responsibility for the accuracy and completeness of these measurements. Also, this report shows
that the Equipment Under Test (EUT) is to be technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of ACCURATE TECHNOLOGY CO. LTD.

Date of Test : May 4-6, 2010

Prepared by : jOe
(Engineer)

Approved & Authorized Signer : ( = ;
(Manager)

FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

FCC ID: YDJGIDSCHDS

EUT PC-SCAN

Model Number GIDS, CHDS
(The two models are only different in plastic enclosures)
(Note: only model GIDS is tested.)

Frequency Band 2412-2462MHz

Number of Channels 11

Antenna Gain 0dBi

Power Supply AC 100-240V, 50-60Hz

Adapter Model: GM-120300
Input: 100-240V, 50/60Hz, 1.5A
Output: DC 12V, 3A
Output line: Non-shielded, non-detachable, 1.4m with one
ferrite core

Data Rate IEEE 802.11b: 11/5.5/2/1Mbps
IEEE 802.11g: 54/48/36/24/18/12/9/6Mbps

Applicant SPX Transportation & Industrial Solutions (Suzhou) Co.,
Ltd.

Address No.158-128 Huashan Road, Suzhou New District,

Suzhou, 215129, China

Manufacturer SPX Transportation & Industrial Solutions (Suzhou) Co.,
Ltd.

Address No.158-128 Huashan Road, Suzhou New District,

Date of sample received :

Date of Test

Suzhou, 215129, China
April 22,2010

May 4-6, 2010

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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1.2.Description of Test Facility

EMC Lab

Name of Firm
Site Location

Accredited by TUV Rheinland Shenzhen

Listed by FCC
The Registration Number is 752051

Listed by Industry Canada
The Registration Number is 5077A-2

Accredited by China National Accreditation Committee
for Laboratories
The Certificate Registration Number is L3193

ACCURATE TECHNOLOGY CO. LTD
F1, Bldg. A, Changyuan New Material Port, Keyuan Rd.

Science & Industry Park, Nanshan, Shenzhen, Guangdong
P.R. China

1.3.Measurement Uncertainty

FCC ID: YDJGIDSCHDS

Conducted Emission Expanded Uncertainty = 2.23dB, k=2
Radiated emission expanded uncertainty = 3.08dB, k=2
(9kHz-30MHz)

Radiated emission expanded uncertainty = 4.42dB, k=2
(30MHz-1000MHz)

Radiated emission expanded uncertainty = 4.06dB, k=2

(Above 1GHz)

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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2. MEASURING DEVICE AND TEST EQUIPMENT

Table 1: List of Test and Measurement Equipment

Kind of equipment | Manufacturer Type S/N Calibrated until
EMI Test Receiver| Rohde&Schwarz | ESCS30 100307 Jan. 9, 2011
EMI Test Receiver| Rohde&Schwarz | ESPI3 101526/003 Jan. 9, 2011
Spectrum Analyzer| Agilent E7405A MY45115511 | Jan. 9, 2011
Pre-Amplifier Rohde&Schwarz | CBLU118354 | 3791 Jan. 9, 2011
Loop Antenna Schwarzbeck 121\(/)IIZB 1516 1516131 Jan. 9, 2011
Bilog Antenna Schwarzbeck VULBI163 9163-323 Jan. 9, 2011
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 Jan. 9, 2011
Horn Antenna Schwarzbeck BBHA9170 9170-359 Jan. 9, 2011
LISN Rohde&Schwarz | ESH3-Z5 100305 Jan. 9, 2011
LISN Schwarzbeck NSLK8126 8126431 Jan. 9, 2011

FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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3. OPERATION OF EUT DURING TESTING

3.1.0perating Mode

The mode is used: 802.11b Transmitting mode
Low Channel: 2412MHz
Middle Channel: 2437MHz
High Channel: 2462MHz

802.11g Transmitting mode
Low Channel: 2412MHz
Middle Channel: 2437MHz
High Channel: 2462MHz

3.2.Configuration and peripherals

AC 120V/60Hz

|

EUT

Notebook

Emluator

USB Cable

Figure 1 Setup: Transmitting mode

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831



4. TEST PROCEDURES AND RESULTS

Page 9 of 114

FCC Rules Description of Test Result
Section 15.247(a)(2) 6dB Bandwidth Test Compliant
Section 15.247(e) Power Spectral Density Test Compliant
Section 15.247(b)(3) Maximum Peak Output Power Test Compliant
Section 15.247(d) Band Edge Compliance Test Compliant
Section 15.247(d) Radiated Spurious Emission Test Compliant
Section 15.209

Section 15.247(d) Conducted Spurious Emission Test Compliant
Section 15.207 AC Power Line Conducted Emission Test | Compliant
Section 15.203 Antenna Requirement Compliant

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831



5. 6DB BANDWIDTH MEASUREMENT

5.1.Block Diagram of Test Setup

AC120V/60Hz

EUT

«—

Low Loss Cable

(EUT: PC-SCAN)

Spectrum
Analyzer

5.2.The Requirement For Section 15.247(a)(1)

Section 15.247(a)(2): Systems using digital modulation techniques may operate in the
902-928MHz, 2400-2483.5MHz, and 5725-5850MHz bands. The minimum 6 dB
bandwidth shall be at least 500 kHz.

5.3.EUT Configuration on Measurement

Page 10 of 114

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

5.3.1.PC-SCAN (EUT)
Model Number : GIDS

Serial Number
Manufacturer

N/A

SPX Transportation & Industrial Solutions (Suzhou)

Co., Ltd.

5.4.0perating Condition of EUT

5.4.1.Setup the EUT and simulator as shown as Section 5.1.

5.4.2.Turn on the power of all equipment.

5.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to

transmit.

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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5.5.Test Procedure

5.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

5.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz.

5.5.3.The 6dB bandwidth is defined as the total spectrum the power of which is higher
than peak power minus 6dB.

5.6.Test Result

PASS.
Date of Test: May 6, 2010 Temperature:  25°C
EUT: PC-SCAN Humidity: 50%
Model No.:  GIDS Power Supply: AC 120V/60Hz
Test Mode: TX Test Engineer: Joe

The test was performed with 802.11b, the data was shown the worst case 802.11b 1Mbps.

Channel Frequency 6dB Bandwidth Limit
(MHz) (MHz) (MHz)
Low 2412 12.040 > (0.5MHz
Middle 2437 12.040 > (0.5MHz
High 2462 12.040 > (0.5MHz

The test was performed with 802.11g, the data was shown the worst case 802.11g 6Mbps.

Channel Frequency 6dB Bandwidth Limit
(MHz) (MHz) (MHz)
Low 2412 16.360 > (0.5MHz
Middle 2437 16.400 > (0.5MHz
High 2462 16.400 > (0.5MHz

The spectrum analyzer plots are attached as below.

FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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802.11b Channel Low 2412MHz
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802.11b Channel Middle 2437MHz
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802.11b Channel High 2462MHz
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802.11g Channel Low 2412MHz
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802.11g Channel Middle 2437MHz
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802.11g Channel High 2462MHz
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6. MAXIMUM PEAK OUTPUT POWER

6.1.Block Diagram of Test Setup

AC 120V/60Hz EUT

-« Low Loss Cable Spectrum

Analyzer

(EUT: PC-SCAN)

6.2.The Requirement For Section 15.247(b)(3)

Section 15.247(b)(3): For systems using digital modulation in the 902-928MHz,
2400-2483.5MHz, and 5725-5850MHz bands: 1 Watt.

6.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

6.3.1.PC-SCAN (EUT)

Model Number : GIDS

Serial Number : N/A

Manufacturer :  SPX Transportation & Industrial Solutions (Suzhou)
Co., Ltd.

6.4.0Operating Condition of EUT
6.4.1.Setup the EUT and simulator as shown as Section 6.1.
6.4.2.Turn on the power of all equipment.

6.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to
transmit.

FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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6.5.Test Procedure

6.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

6.5.2.Set RBW of spectrum analyzer to IMHz and VBW to 3MHz.

6.5.3.Measurement the maximum peak output power.

6.6.Test Result

PASS.
Date of Test: May 6, 2010 Temperature:  25°C
EUT: PC-SCAN Humidity: 50%
Model No.:  GIDS Power Supply: AC 120V/60Hz
Test Mode: TX Test Engineer: Joe
The test was performed with 802.11b, the data was shown the worst case 802.11b 1Mbps.
Channel Frequency Peak Output Power | Peak Output Power Limits
(MHz) (dBm) (mW) dBm /W
Low 2412 20.83 121.1 30dBm/ 1 W
Middle 2437 20.36 108.6 30dBm/1 W
High 2462 20.19 104.5 30dBm/ 1 W
The test was performed with 802.11g, the data was shown the worst case 802.11g 6Mbps.
Channel Frequency Peak Output Power | Peak Output Power Limits
(MHz) (dBm) (mW) dBm /W
Low 2412 23.98 250.0 30dBm/1 W
Middle 2437 23.58 228.0 30dBm/ 1 W
High 2462 23.31 214.3 30dBm/1 W

The spectrum analyzer plots are attached as below.

FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831



Page 20 of 114

802.11b Channel Low 2412MHz
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802.11b Channel Middle 2437MHz
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REW 1 MH=z
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802.11b Channel High 2462MHz

< o
w1l
5 =
[
7 2
oo
[

Ref 30 dEm Att 50 dB SWT 5 ms
=20
10 [ —ﬂﬁ___M\F_Mh
=l -
1 PH
——— N f,f-t—"'i \'h\—.\_\_\-‘\
= //J x\\ -
= ——
-—20
F—40
-—50
f=— =
Cent=e=r Z.462 EH= 2.5 MH=/ Span 25 MH=z
T Channel
Eandwidth le MH= Power 20.19 dBm

FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831



Page 23 of 114

802.11g Channel Low 2412MHz
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802.11g Channel Middle 2437MHz
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802.11g Channel High 2462MHz
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7. POWER SPECTRAL DENSITY MEASUREMENT

7.1.Block Diagram of Test Setup

AC 120V/60Hz EUT

«—

Low Loss Cable

(EUT: PC-SCAN)

7.2.The Requirement For Section 15.247(e)

Spectrum
Analyzer

Page 26 of 114

Section 15.247(e): For digitally modulated systems, the power spectral density conducted
from the intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz

band during any time interval of continuous transmission.

7.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

7.3.1.PC-SCAN (EUT)
Model Number : GIDS

Serial Number
Manufacturer

N/A

SPX Transportation & Industrial Solutions (Suzhou)

Co., Ltd.

7.4.0perating Condition of EUT

7.4.1.Setup the EUT and simulator as shown as Section 7.1.

7.4.2.Turn on the power of all equipment.

7.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to

transmit.

FCC ID: YDJGIDSCHDS
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7.5.Test Procedure

7.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

7.5.2.Set RBW of spectrum analyzer to 3kHz and VBW to 10kHz, sweep time =
Span/3kHz.

7.5.3.Measurement the maximum power spectral density.

7.6.Test Result

PASS.
Date of Test: May 6, 2010 Temperature:  25°C
EUT: PC-SCAN Humidity: 50%
Model No.:  GIDS Power Supply: AC 120V/60Hz
Test Mode: TX Test Engineer: Joe

The test was performed with 802.11b, the data was shown the worst case 802.11b 1Mbps.

awms TR
Low 2412 6.35 8 dBm
Middle 2437 4.42 8 dBm
High 2462 3.67 8 dBm

The test was performed with 802.11g, the data was shown the worst case 802.11g 6Mbps.

awmt | TG
Low 2412 -11.12 8 dBm
Middle 2437 -11.48 8 dBm
High 2462 -11.53 8 dBm

The spectrum analyzer plots are attached as below.

FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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802.11b Channel Low 2412MHz
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802.11b Channel Middle 2437MHz
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802.11b Channel High 2462MHz
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802.11g Channel Low 2412MHz

@ REW 2 kH= Marker 1 [T1 ]
VBW 10 kH= — .12 dBm

Ref 30 dBm Attt 60 dB SWT 100 = 2.4047c9600 GH=z
j‘-l l
=20
|=ri- CHI 15
=

-—da0

1]
jaj
it
I
H
8]
1=y
[
1%
~J
-]
(=)
[ui)
"]
LL:
I

30 kH=z/ Span 300 kH=

FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831



Page 32 of 114

802.11g Channel Middle 2437MHz
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802.11g Channel High 2462MHz
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8. BAND EDGE COMPLIANCE TEST (WI-FI)

8.1.Block Diagram of Test Setup

AC 120V/60Hz
«— Low Loss Cable

EUT Spectrum
Analyzer

(EUT: PC-SCAN)

8.2.The Requirement For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

8.3.EUT Configuration on Measurement

FCC ID: YDJGIDSCHDS

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

8.3.1.PC-SCAN (EUT)

Model Number : GIDS

Serial Number : N/A

Manufacturer :  SPX Transportation & Industrial Solutions (Suzhou)
Co., Ltd.

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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8.4.0perating Condition of EUT
8.4.1.Setup the EUT and simulator as shown as Section 8.1.
8.4.2.Turn on the power of all equipment.

8.4.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2462MHz TX frequency to transmit.

8.5.Test Procedure

8.5.1.The transmitter output was connected to the spectrum analyzer via a low loss
cable.

8.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz with convenient
frequency span.

8.5.3.The band edges was measured and recorded.

FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831



8.6.Test Result

Pass

Date of Test: May 6, 2010

EUT: PC-SCAN

Model No.: GIDS

Test Mode: TX

Temperature:

Page 36 of 114

25°C

Humidity:

50%

Power Supply:

AC 120V/60Hz

Test Engineer:

Joe

The test was performed with 802.11b, the data was shown the worst case 802.11b 1Mbps.

Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)
(MHz)
2412 26.42 >20dBc
2462 39.41 >20dBc

The test was performed with 802.11g, the data was shown the worst case 802.11g 1Mbps.

Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)
(MHz)
2412 21.24 >20dBc
2462 29.35 >20dBc

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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802.11b Channel Low 2412MHz
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802.11b Channel High 2462MHz
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802.11g Channel Low 2412MHz

@ BEEW 100 kHE= Delta 2 [T1 ]
VBEW 3200 kH=z 21.24 de

3
Ref 30 dBm ATE 60 dB SWT 10 ms —5.600000000 MH=

[=]
=

wall

FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831



Page 40 of 114

802.11g Channel High 2462MHz
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9. RADIATED SPURIOUS EMISSION TEST

9.1.Block Diagram of Test Setup

9.1.1.Block diagram of connection between the EUT and simulators

AC 120V/60Hz

|

EUT

Notebook Emluator

|

USB Cable

Setup: Transmitting mode

(EUT: PC-SCAN)

9.1.2.Semi-Anechoic Chamber Test Setup Diagram
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

< 3METERS —————

EUT

Cable T
0.8 METER

|

GROUND PLANE
(EUT: PC-SCAN)

FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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9.2.The Limit For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

9.3.Restricted bands of operation

9.3.1.FCC Part 15.205 Restricted bands of operation

(a) Except as shown in paragraph (d) of this section, Only spurious emissions are
permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 4.5-5.15
10.495-0.505 16.69475-16.69525 608-614 5.35-5.46

2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-3354 3600-4400 (2)
13.36-13.41

'Until February 1, 1999, this restricted band shall be 0.490-0.510

2Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emission
appearing within these frequency bands shall not exceed the limits shown in
Section 15.209. At frequencies equal to or less than 1000MHz, Compliance with
the limits in Section 15.209 shall be demonstrated using measurement
instrumentation employing a CISPR quasi-peak detector. Above 1000MHz,
compliance with the emission limits in Section15.209 shall be demonstrated
based on the average value of the measured emissions. The provisions in Section
15.35 apply to these measurements.

FCC ID: YDJGIDSCHDS
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9.4.Configuration of EUT on Measurement

The following equipment are installed on Radiated Emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

9.4.1.PC-SCAN (EUT)

Model Number : GIDS

Serial Number : N/A

Manufacturer :  SPX Transportation & Industrial Solutions (Suzhou)
Co., Ltd.

9.5.0perating Condition of EUT

9.5.1.Setup the EUT and simulator as shown as Section 8.1.
9.5.2.Turn on the power of all equipment.

9.5.3.Let the EUT work in TX modes measure it. The transmit frequency are
2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to
transmit.

9.6.Test Procedure

FCC ID: YDJGIDSCHDS

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground. The turntable can rotate 360 degrees to determine the position of the maximum
emission level. EUT is set 3.0 meters away from the receiving antenna, which is mounted
on an antenna tower. The antenna can be moved up and down between 1.0 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog
antenna) is used as receiving antenna. Both horizontal and vertical polarizations of the
antenna are set on measurement. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.4: 2003 on radiated
emission measurement. The EUT was tested in 3 orthogonal planes.

The worst-case data rate for this channel to be 1Mbps for 802.11b mode and 6Mbps for
802.11g mode, based on previous with 802.11 WLAN product design architectures.

The bandwidth of test receiver (R&S ESI26) is set at 120kHz in 30-1000MHz. and set at
1MHz in above 1000MHz.

The frequency range from 30MHz to 25000MHz is checked.

The final measurement in band 9-90kHz, 110-490kHz and above 1000MHz is performed
with Average detector. Except those frequency bands mention above, the final
measurement for frequencies below 1000MHz is performed with Quasi Peak detector.

The field strength is calculated by adding the antenna factor, and cable loss, and
subtracting the amplifier gain from the measured reading. The basic equation calculation
is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831



9.7.The Field Strength of Radiation Emission Measurement Results
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PASS.
Date of Test: May 5, 2010 Temperature:  25°C
EUT: PC-SCAN Humidity: 50%
Model No.:  GIDS Power Supply: AC 120V/60Hz
Test Mode:  802.11b Channel Low 2412MHz Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBpV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency | Reading(dBuV/m) Factor Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
(MHz) AV | pEak | ©@B | Ay | pEAK | AV | PEAK | AV | PEAK | "
2400.000 43.24 49.26 -7.46 35.78 41.80 54 74 -18.22 -32.20 Vertical
2412.014 106.08 112.13 -7.43 98.65 104.70 - - - - Vertical
*4824.024 50.39 56.45 -0.19 50.20 56.26 54 74 -3.80 -17.74 Vertical
7236.032 43.41 49.48 3.05 46.46 52.53 54 74 -7.54 -21.47 Vertical
2400.000 42.16 48.19 -7.46 34.70 40.73 54 74 -19.30 -33.27 Horizontal
2412.014 105.91 111.96 -7.43 98.48 104.53 - - - - Horizontal
*4824.024 48.22 54.27 -0.19 48.03 54.08 54 74 -5.97 -19.92 Horizontal
7236.032 39.53 45.58 3.05 42.58 48.63 54 74 -11.42 -25.37 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: YDJGIDSCHDS
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Date of Test: May 5, 2010 Temperature:  25°C
EUT: PC-SCAN Humidity: 50%
Model No.:  GIDS Power Supply: AC 120V/60Hz
Test Mode:  802.11b Channel Middle 2437MHz  Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency | Reading(dBuV/m) Factor Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
(MHz) AV | pEak | ©@B) | av | pEAK | AV | PEAK | AV | PEAK | "
2437.013 106.11 112.18 -7.36 98.75 104.82 - - - - Vertical
*4874.022 47.85 53.91 0.09 47.94 54.00 54 74 -6.06 -20.00 Vertical
*7311.031 41.09 47.17 3.22 44.31 50.39 54 74 -9.69 -23.61 Vertical
2437.013 105.79 111.86 -7.36 98.43 104.50 - - - - Horizontal
*4874.022 47.95 54.04 0.09 48.04 54.13 54 74 -5.96 -19.87 Horizontal
*7311.031 39.73 45.82 3.22 42.95 49.04 54 74 -11.05 -24.96 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: YDJGIDSCHDS
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Date of Test:
EUT:

Model No.:
Test Mode:

May 5, 2010

PC-SCAN

GIDS

Temperature:
Humidity:

Power Supply:

25°C
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50%

AC 120V/60Hz

Joe

802.11b Channel High 2462MHz

For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Test Engineer:

Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency | Reading(dBuV/m) Factor Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
(MHz) AV | pEak | ©@B) | Ay | pEak | AV | PEAK | AV | PEAK | "
2462.014 106.31 112.38 -7.35 98.96 105.03 - - - - Vertical
*2483.500 40.96 47.00 -7.37 33.59 39.63 54 74 -20.41 -34.37 Vertical
*4924.024 48.49 54.62 0.34 48.83 54.96 54 74 -5.17 -19.04 Vertical
*7386.032 40.76 46.79 3.39 44.15 50.18 54 74 -9.85 -23.82 Vertical
2462.014 106.30 112.43 -7.35 98.95 105.08 - - - - Horizontal
*2483.500 41.33 47.37 -7.37 33.96 40.00 54 74 -20.04 -34.00 Horizontal
*4924.024 47.95 54.01 0.34 48.29 54.35 54 74 -5.71 -19.65 Horizontal
*7386.032 37.82 43.88 3.39 41.21 47.27 54 74 -12.79 -26.73 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

FCC ID: YDJGIDSCHDS

2. *: Denotes restricted band of operation.
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For 30MHz-1000MHz

Date of Test: May 5, 2010

EUT: PC-SCAN

Model No.:  GIDS

Test Mode:  802.11g Channel Low 2412MHz

Temperature:
Humidity:
Power Supply:
Test Engineer:

Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

25°C
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50%

AC 120V/60Hz

Joe

Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency | Reading(dBuV/m) Factor Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
(MHz) AV | pEak | © @B | Ay | pEaK | AV | PEAK | AV | PEAK | "
2400.000 42.54 48.59 -7.46 35.08 41.13 54 74 -18.92 -32.87 Vertical
2412.016 106.77 112.89 -7.43 99.34 105.46 - - - Vertical
*4824.026 48.67 54.76 -0.19 48.48 54.57 54 74 -5.52 -19.43 Vertical
7236.034 39.10 45.15 3.05 42.15 48.20 54 74 -11.85 -25.80 Vertical
2400.000 43.75 49.86 -7.46 36.29 42.40 54 74 -17.71 -31.60 Horizontal
2412.016 106.32 112.41 -7.43 98.89 104.98 - - - Horizontal
*4824.026 49.02 55.09 -0.19 48.83 54.90 54 74 -5.17 -19.10 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Date of Test: May 5, 2010 Temperature:  25°C
EUT: PC-SCAN Humidity: 50%
Model No.:  GIDS Power Supply: AC 120V/60Hz
Test Mode:  802.11g Channel Middle 2437MHz  Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency | Reading(dBuV/m) Factor Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
(MHz) AV | pEak | ©@B) | Ay | pEak | AV | PEAK | AV | PEAK | "
2437.015 106.21 112.33 -7.36 98.85 104.97 - - - - Vertical
*4874.027 48.49 54.61 0.09 48.58 54.70 54 74 -5.42 -19.30 Vertical
*7311.034 39.72 45.85 3.22 42.94 49.07 54 74 -11.06 -24.93 Vertical
2437.015 106.58 112.74 -7.36 99.22 105.38 - - - - Horizontal
*4874.027 45.69 51.82 0.09 45.78 51.91 54 74 -8.22 -22.09 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. *: Denotes restricted band of operation.

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Date of Test: May 5, 2010 Temperature:  25°C
EUT: PC-SCAN Humidity: 50%
Model No.:  GIDS Power Supply: AC 120V/60Hz
Test Mode:  802.11g Channel High 2462MHz Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
- - - - - - Vertical
- - - - - - Horizontal
For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency | Reading(dBuV/m) Factor Result(dBuV/m) | Limit(dBuV/m) | Margin(dBuV/m) | Polarizati
(MHz) AV | pEak | ©@B) | Ay | pEak | AV | PEAK | AV | PEAK | "
2462.016 106.34 112.46 -7.35 98.99 105.11 - - - - Vertical
*2483.500 41.77 47.92 -7.37 34.40 40.55 54 74 -19.60 -33.45 Vertical
*4924.026 49.08 55.18 0.34 49.42 55.52 54 74 -4.58 -18.48 Vertical
*7386.035 41.54 47.64 3.39 44.93 51.03 54 74 -9.07 -22.97 Vertical
2462.016 106.00 112.08 -7.35 98.65 104.73 - - - - Horizontal
*2483.500 41.17 47.25 -7.37 33.80 39.88 54 74 -20.20 -34.12 Horizontal
*4924.026 47.65 53.78 0.34 47.99 54.12 54 74 -6.01 -19.88 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

FCC ID: YDJGIDSCHDS

2. *: Denotes restricted band of operation.

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #4714 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( CYHum.(%) 25 C/50% Time: 10:51:12
EUT: PC-SCAN Engineer Signature:  Joe
Mode: TX Channal 1(802.11b) Distance:  3m
Model: GID3
Manufacturer: SPX
Note:  Sample No.:100900 Report No - ATE20100831
TO.0  dBuV/m
5 5 5 L [ —
60 i i i o .
®
a0 . . .
20
10
0.0 : ; : ; -
30,1000 40 50 &0 7O &0 300 400 500 GO0 700 1000.0 MHz
Freq. Reading Factor Result Limit |Margin| o .| Height | Degres |
No. (MHz) (dBuVim) | (dB) | (dBuVim) |(dBuVim)| (dB) ) em) | (oeg)

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax:+86-0755-26503396

Job No.: RTTE #4715 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120%/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.{ CYHum (%) 25 C/50% Time: 10:54:55
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 1(802.11b) Distance: 3m
Model: GIDS
Manufacturer: SPX
Mote:  Sample No.2100300 Repeort No ATE20100831

oo dbl ¥ '

Tt - —

50 :

50

an P

an

20

10

0.0 ; : ; ; o

0000 40 50 &0 /0 60 400 400 500 GOO 700 10000 MHz
Freq. Reading Factor Result Limit  (Margin| .. | Height | Degree | o

No. {MHz) (dBuVim) | (dB) | (dBu¥im) |(dBuVim)| (dB) S| tem) | (ceg)

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo.. RTTE #4726
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ C)YHum.(%) 25 C/50%
EUT: PC-SCAN

Mode: TX Channal 1{802.11b)

Model: GIDS
Manufacturer: SPX

Polarization:  Horizontal
Power Source: AC 120V/60Hz

Data: 2010/05/05

Time: 11:50:04

Engineer Signature:

Distance: 3m

Jog

Mote:  Sample No.

100300  Report No:ATE20100831

1100 dHu¥dm
T D SN S SO S S N S S SR
a0
80
Eiil
L1}
L]
40
30
20
0.0 1 ! !
1000000 2000 3000 5000 6000 TOOOD B0003000 18000.0 MHz
Fraqg. Reading Factor Result Limit  |Margin| . . | Height | Degree
No. (MHz) | (@Buvim) | (d8) | (dBuVim) | (dBuvim)| (dB) | 5| (em) | (oeg) | R
i 2400.000| 48.19 | 746 | 4073 | 5400 |-13.27| peak
2 400000 4216 | 746 | 3470 | 5400 [-19.30] AVG
3 2412014 11196 | 743 | 10453 | 5400 |5053| peak
4 2412014| 10691 | 743 | 09848 | 5400 |4448| AVG
5 4824024 5427 | 019 | 5408 | 5400 | 0.08 | peak
6 1824024| 4822 | 019 | 4803 | 5400 | 597| AVG
7 7236.032| 4558 305 | 4863 | 5400 | -537| peak
8 7236.032| 23953 305 | 4258 | 5400 |-1142] AVG

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290

Fax

:+86-0755-26503356

Job No.: RTTE #4727
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Polarization:

Power Source:

Vertical
AC 120Vvi60Hz
Date: 2010/05/05

Temp.{ C)YHum. (%) 25 C/50% Time: 11:54:28
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 1(802.11b) Distance: 3m
Model: GIDS
Manufacturer: SPX
Mote:  Sample Mo.:100500 Report No:ATE20100831
100 diu¥im
2 fimit1:
1 S
a0 - e SN - -
" i
. ; ;
40
30
20
0.m : : :
1000000 2000 o0 5000 GUO0 7000 20005000 190000 MHz
Freq. Reading | Factor Result Limit |Margin| . ., | Height | Degree
No. (MHz) | (dBuVim) | (dB) | (dBuVim) |(dBuVim)| (dB) | "% | tem) | (gegy | ™™
1 2400.000( 4926 -7 46 41.80 5400 |(-12.20 peak
2 2400.000( 4324 -7 46 35.78 5400 |-1822| AVG
3 2412014 11213 -743 10470 5400 |50.70| peak
4 2412.014( 106.08 -743 98.65 5400 |4465| AVG
5 4824.024| 56.45 -0.19 56.26 5400 | 226 | peak
] 4824.024| 50.39 -0.19 50.20 5400 | -380| AVG
7 7235.032| 4948 3.05 5253 5400 | -147| peak
g 7236.032( 4341 3.05 46.46 5400 | -7Th4| AVG

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #4738 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 14:07:23
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 1{802.11b) Distance:  3m
Model: GIDS
Manufacturer: SPX
MNote:  Sample No.:100900 Report No.-ATE20100831
TO.0  dbuV/m
fimit T —
60
) MWWWMMVMWWMW
an Lo
M
0
10
0.0
18000000 20000 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |
No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #4739 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 14:11:29
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 1{802.11b) Distance:  3m
Model: GIDS
Manufacturer: SPX
MNote:  Sample No.:100900 Report No.-ATE20100831
TO.0  dbuV/m
fimit T —
60
i MWW“WMMWWMW
an Lo
M
0
10
0.0
18000000 20000 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |
No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.. RTTE #4717 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 11:03:19
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 6{802.11b) Distance:  3m
Model: GIDS
Manufacturer: SPX
MNote:  Sample No.:100900 Report No.-ATE20100831

TO.0  dbuV/m

Tt —

60 ! i i -

w0

a0 o . SER S— R

20 ;

1o i [

30,1000 40 50 &0 70 @0 300 400 500 GO0 J00 000.0 MHz
Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |
No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)
FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.. RTTE #4716 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 10:59:37
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 6{802.11b) Distance:  3m
Model: GIDS
Manufacturer: SPX
MNote:  Sample No.:100900 Report No.-ATE20100831
TO.0  dbuV/m
Tt —
60 i ! i i i
w0
1 Y P A S ;
1o i : i [
I |
30,1000 40 50 &0 70 @0 300 400 500 GO0 J00 000.0 MHz
Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |
No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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B ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A c F1.Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R_China Fax+86-0755-26503396
Job No.: RTTE #4729 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60H=z
Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 12:04:14
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 6{802.11b) Distance:  3m

Model: GIDS
Manufacturer: SPX

MNote:  Sample No.:100900 Report No.-ATE20100831

1100 dbuyFm
1 fimit T —
20
80
50
» | — |
; o |
1000.000 2000 000 5000 GOOD  F000 S0009000 16000.0MHz
Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |
No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)
1 2437013 11186 -7.36 104.50 5400 | 5050 peak
2 2437013 10579 -7.36 98.43 5400 | 4443] AVG
3 4574022 54.04 0.09 5413 54.00 013 | peak
4 4874022 4795 0.09 48.04 5400 | -596| AVG
5 7311.031| 4582 322 49.04 5400 | -496| peak
]

7311.031) 3973 3.22 42.95 54.00 |-11.05] AVG

FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #4728 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( CYHum.(%) 25 C/50% Time: 11:59:39
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 6(802.11b) Distance:  3m
Model:  GIDS
Manufacturer: SPX
Note:  Sample No.:100900 Report NoATE20100831

1100 dbulF'm
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1000.000 2000 000 5000 GO0 A000 S0009000 10000.0HMHz
Freq. Reading Factor Result Limit  (Margin| .. |Height | Degres |

No- I Hz) | (@Buvim) | (dB) | (dBuVim) |(dBuVim) | (dB) | oo | (em) | (ceq) | FET®
1 2437.013| 11218 -7.36 104.82 54.00 | 50.82| peak
2 2437.013| 106.11 -7.36 98.75 H4.00 | 4475| AVG
3 48740221 5391 0.09 54.00 54.00 0.00 | peak
4 4874022 4785 0.09 47 .94 5400 | -606| AVG
5 7311.031 4717 3.22 50.39 54.00 | -3.61| peak
] 7311.031 41.09 3.22 44 31 R4.00 | -9.69 | AVG

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.. RTTE #4741 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 14:20:03
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 6{802.11b) Distance:  3m
Model: GIDS
Manufacturer: SPX
MNote:  Sample No.:100900 Report No.-ATE20100831
TO.0  dbuV/m
fimit T —
60
) WWWWWMMWW
an Lo
M
0
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18000000 20000 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |
No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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fisy :
e ACCURATE TECHNOLOGY CO,, LTD. Site: 966 chamber
F1.Bldg,A Changyuan New Material Port Keyuan Rd, Tel+86-0755-26503290

Science & Industry Park Manshan Shenzhen PR _China Fax:+86-0755-26503396
Job No.: RTTE #4740 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( CYHum.(%) 25 C/50% Time: 14:15:54
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 6(802.11b) Distance:  3m
Model: GIDS

Manufacturer: SPX
Note:  Sample No:100900 Report No ATE20100831

0.0 dHuV/m

lomit 1 : —_

&l

50
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Ne. (EEE} (Sseiﬂiﬁ} ii%‘? r {d%ﬁ*ufirtny (dELtLTfiftmj M(Zragjm Detector | 70 | e | Reme

FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #4718 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 11:07:54
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 11(802.11b) Distance:  3m
Model: GIDS
Manufacturer: SPX
MNote:  Sample No.:100900 Report No.-ATE20100831
TO.0  dbuV/m
Tt —
60 i ! i i i
w0
20 . :
1o i : i [
I |
30,1000 40 50 &0 70 @0 300 400 500 GO0 J00 000.0 MHz
Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |
No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #4719 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 11:11:39
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 11(802.11b) Distance:  3m
Model: GIDS
Manufacturer: SPX
MNote:  Sample No.:100900 Report No.-ATE20100831
TO.0  dbuV/m
Tt —
60 i ! i i i
w0
L T R L e T T BRI PR P
1o i : i [
I |
30,1000 40 50 &0 70 @0 300 400 500 GO0 J00 000.0 MHz
Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |
No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503250
Fax:+86-0755-26503396

Job No.:

RTTE #4730

Standard: FCC Class B 3M Radiated

Polarization:

Power Source:

Horizontal
AC 120Vvi60Hz

Testitem: Radiation Test Date: 2010/05/05
Temp.{ C)yHum.(%) 25 C/50% Time: 12:09:36
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 11(802.11b) Distance: 3m
Model: GIDS
Manufacturer: SPX
Mote:  Sample Mo.:100900 Report No - ATE201003831
1100 dHu¥/m
1 ; Timiit 1:
00 | _________
an : B B : :
- i
B
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40
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0.0 1 ! !
1000.000 2000 3000 5000 G000 7000 S0005000 18000.0 MHz
Freqg. Reading Factor Reszult Limit  |Margin| . . | Height | Degree
No. (MHz) | (@Buvim) | (d8) | (dBuVim) | (dBuvim)| (dB) | 5| (em) | (gem) | FEM
1 2462.014( 11243 -7.35 105.08 5400 | 51.08| peak
2 2462.014( 106.30 -7.35 98.95 h4.00 | 4495| AVG
3 2483.500( 4737 -T.37 40.00 5400 |-14.00| peak
4 2483.500( 4133 -T.37 33.95 400 |-20.04| AVG
5 4924 0241 5401 0.34 5435 h4.00 0.35 | peak
G 4924 024 4795 0.34 48.29 h4.00 BT AVG
7 T386.032( 4388 3.39 4727 h4.00 -6.73 | peak
8 T3B6.032( 37482 3.39 41.21 R4.00 |-12.79) AVG

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290

Fax

:+86-0755-26503356

Job Mo.: RTTE #4731
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ Cy¥Hum. (%) 25 C/50%

Polarization:

Power Source:

Time: 12:13:57

Vertical
AC 120Vvi60Hz
Date: 2010/05/05

EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 11{802.11b) Distance: 3m
Model: GIDS
Manufacturer: SPX
Mote:  Sample Mo.:100500 Report No:ATE20100831
100 B/
i) | | Timiit 1=
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a0 :
20
0.0 ; : :
1000000 2000 o0 5000 GUO0 7000 20005000 190000 MHz
Freq. Reading | Factor Result Limit |Margin| . ., | Height | Degree
No. (MHz) | (dBuVim) | (dB) | (dBuVim) |(dBuVim)| (dB) | "% | tem) | (gegy | ™™
1 2462014 11238 -7.35 105.03 5400 |51.03| peak
2 2462.014| 10831 -7.35 95.95 5400 |4496| AVG
3 2483.500( 47.00 -7.37 39.63 5400 |[-14.37| peak
4 2483.500( 4096 -7.37 3359 5400 |-2041] AVG
5 4924.024| 5462 0.34 54.96 5400 | 0.96 | peak
] 4924.024| 4849 0.34 48.83 5400 | -BAT| AVG
7 7386.032| 4679 3.39 50.18 5400 | -382| peak
g 7386.032| 4076 3.39 4415 5400 | -985| AVG

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831



ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R_China

Page 66 of 114

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.. RTTE #4742 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 14:24:36
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 11(802.11b) Distance:  3m
Model: GIDS
Manufacturer: SPX
MNote:  Sample No.:100900 Report No.-ATE20100831
TO.0  dbuV/m
fimit T —
60
" MH““MWWWWWHWMWWW
an Lo
M
0
10
0.0
18000000 20000 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |
No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #4743 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 14:28:47
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 11(802.11b) Distance:  3m
Model: GIDS
Manufacturer: SPX
MNote:  Sample No.:100900 Report No.-ATE20100831
TO.0  dbuV/m
fimit T —
60
” WWMW%WMWW
an Lo
M
0
10
0.0
18000000 20000 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |
No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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-'@ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R_China Fax+86-0755-26503396

Job No.: RTTE #4721 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60H=z

Testitem: Radiation Test Date: 2010/05/05

Temp.( ClYHum.(%) 25 C/50% Time: 11:22:35

EUT: PC-SCAN Engineer Signature: Joe

Mode: TX Channal 1{802.11g) Distance:  3m

Model: GIDS

Manufacturer: SPX

7 O S S Ot O S S Y

MNote:  Sample No.:100900 Report No.-ATE20100831
TO.0  dbuV/m . .
Tt —
40 bomeie - pemees 4 1 -

20

b i i i P o

30,000 40 50 60 7O B0 Joo 400 500 GO0 JO00 1000.0 MHz
No- | i) | @savim) | @By | (@Bovim) | aBevim) | (am) | 22 | e | ooy | e

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

g foemmmnite st contle o M b et ol B ie o o oo s M nase ecan s cer coad

Job No.: RTTE #4720 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( CYHum.(%) 25 C/50% Time: 11:17:56
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 1(802.11g) Distance:  3m
Model: GIDS
Manufacturer: SPX
Note:  Sample No:100900 Report No ATE20100831
00 dHG
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s et
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0000 40 S0 60 /0 80 200 400 500 GOO 700 10000 MMz
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FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:
Standard: FCC Class B 3M Radiated

RTTE #4733

Polarization:

Powsr Source:

Horizontal
AC 120V/60Hz

Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 13:39:20
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 1{802.11g) Distance:  3m
Model:  GIDS
Manufacturer: SPX
MNote:  Sample No.:100900 Report No.-ATE20100831

1100 dbuyFm
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» i i

10.0 ; L

1000.000 2000 000 5000 GOOD  F000 S0009000 16000.0MHz
Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |

No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)
1 2400000 4986 -7.46 42.40 5400 |-11.60| peak
2 2400000 4375 -7.46 36.29 5400 |-17.71] AVG
3 2412016 11241 -7.43 104.98 5400 | 5058 peak
4 2412.016| 10632 -7.43 98.89 5400 | 4485 AVG
5 4824 026| 5509 -0.19 5450 54.00 090 | peak
] 4524.026| 49.02 -0.19 48.83 5400 | -BAT | AVG

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26603290

Fax:

+86-0755-26503356

Job No.: RTTE #4732
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ C)YHum.(%) 25 C/50%

Polarization:
Power Source:
Dat=: 2010/05/05

Time: 13:34:59

Vertical
AC 120Vi60Hz

EUT: PC-SCAN Engineer Signature:  Joe
Mode: TX Channal 1{802.11g) Distance: 3m
Model: GIDS
Manufacturer: SPX
Note:  Sample Mo.:100900 Report No.ATE20100831
100 diu¥dm
d 5 5 fimit 1 -
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- i i
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0 j ity |
a0 :
20
n.o ! ! .
1000000 2000 T 5000 G000 7000 £0005000 190000 MHz
Freq. Reading | Factor Result Limit |Margin| . | Height | Degree
No. (MHz) (dBuvim) | (dB) | (dBu¥/m) |{dBu¥im)| (dB) Deteter | omy | (deg.) | TETEE
1 2400.000( 4859 -T 486 41.13 5400 |-12.87| peak
2 2400.000( 4254 -T 486 35.08 5400 |-1892| AVG
3 2412018 112.89 -TA43 10548 5400 |5146| peak
4 2412.018( 106.77 -TA43 99.34 5400 |4534| AVG
5 4824 026| 5476 -0.19 54 57 5400 | 057 | peak
] 4824 026| 4867 -0.19 48.48 5400 | -552| AVG
7 7236.034| 4515 3.0 48.20 5400 | -580| peak
g 7235.034( 39.10 3.05 4215 5400 |-11.85] AVG

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #4745 Polanzation: Haorizontal
Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.l C)¥Hum.[%) 25 C/50 % Time: 14:39:24
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 1(802.11g) Distance:  3m
Model: GIDS
Manufacturer: SPX
Note:  Sample No.:100900 Report No -ATE20100831
TO.0  dBuVim
fimit 1 —
50
) WWM“MWMWMMW
a0 b
L
P SR
10
0.0 :
18000000 20000 25000.0MHz
Freq. Reading Factor Result Limit |Margin| .| Height | Degree |
No- | MHz) | (@Buvim) | (dB) | (dBuVim) |(dBuvim)| (@B) | "= | em) | (ceg) | P

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #4744 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( CYHum.(%) 25 C/50% Time: 14:35:11
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 1(802.11g) Distance:  3m
Model:  GIDS
Manufacturer: SPX
Note:  Sample No.:100900 Report NoATE20100831
0.0 dbu¥/m
limit 1 —
60
i MWW“MMWMWWWWWWMWM
4n
an
. B e ———————.
10
0.0
18000.000 20000 25000.0HMHz
Freq. Reading Factor Result Limit  (Margin| .. |Height | Degres |
No. (MHz) (dBuVim) | (dB) | (dBuVim) |(dBuVim)| (dB) ) em) | (oeg)

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.. RTTE #4722 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 11:27:18
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 6{802.11g) Distance:  3m
Model: GIDS
Manufacturer: SPX
MNote:  Sample No.:100900 Report No.-ATE20100831
TO.0  dbuV/m
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60 ! i i -
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a0 o . SER S— R
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1o i [
30,1000 40 50 &0 70 @0 300 400 500 GO0 J00 000.0 MHz
Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |
No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)
FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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-'@ ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber

A c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R_China Fax+86-0755-26503396

Job No.. RTTE #4723 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60H=z

Testitem: Radiation Test Date: 2010/05/05

Temp.( ClYHum.(%) 25 C/50% Time: 11:31:00

EUT: PC-SCAN Engineer Signature: Joe

Mode: TX Channal 6{802.11g) Distance:  3m

Model: GIDS

Manufacturer: SPX

0 T S S S Ot s SO S

MNote:  Sample No.:100900 Report No.-ATE20100831
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FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.. RTTE #4734 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 13:44:28
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 6{802.11g) Distance:  3m
Model: GIDS
Manufacturer: SPX
MNote:  Sample No.:100900 Report No.-ATE20100831
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1000.000 2000 000 5000 GOOD  F000 S0009000 16000.0MHz
Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |

No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)
1 2437015 11274 -7.36 105.38 5400 |51.38| peak
2 2437.015| 10658 -7.36 9522 5400 | 4522] AVG
3 4874027 51.82 0.09 51.91 5400 | -2.09| peak
4 4874027 4569 0.09 4578 5400 | -B.22 | AVG

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831



ACCURATE TECHNOLOGY CO,, LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R_China

Page 77 of 114

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

RTTE #4735
Standard: FCC Class B 3M Radiated

Polarization:

Powsr Source:

Vertical
AC 120V/60Hz

Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 13:48:49
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 6{802.11g) Distance:  3m
Model:  GIDS
Manufacturer: SPX
MNote:  Sample No.:100900 Report No.-ATE20100831
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Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |

No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)
1 2437015 11233 -7.36 104.97 5400 | 5087 | peak
2 2437.015| 106.21 -7.36 98.85 5400 | 4485] AVG
3 4874027 54.61 0.09 5470 54.00 0.70 | peak
4 4874027 4549 0.09 48.58 5400 | -B42| AVG
5 7311.034| 4585 322 49.07 5400 | -493| peak
] 7311.034| 3972 3.22 42.94 54.00 |-11.06] AVG

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #4746 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 14:43:57
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 6{802.11g) Distance:  3m
Model: GIDS
Manufacturer: SPX
MNote:  Sample No.:100900 Report No.-ATE20100831
TO.0  dbuV/m
fimit T —
60
” WWWWMMWMWM
an Lo
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18000000 20000 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |
No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.. RTTE #4747 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 14:48:08
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 6{802.11g) Distance:  3m
Model: GIDS
Manufacturer: SPX
MNote:  Sample No.:100900 Report No.-ATE20100831
TO.0  dbuV/m
fimit T —
60
" WWMWWWWWW
an Lo
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18000000 20000 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |
No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #4725 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 11:39:26
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 11(802.11g) Distance:  3m
Model: GIDS
Manufacturer: SPX
MNote:  Sample No.:100900 Report No.-ATE20100831
TO.0  dbuV/m
Tt —
60 ! i i -
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Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |
No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #4724
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Polarization:  Vertical

Power Source:

AC 120V/60Hz
Date: 2010/05/05

g femmmnitecsm it cotd o e b el adilis s ie s e o Mo an il rer o oa i,

Temp.( CYHum.(%) 25 C/50% Time: 11:35:41
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 11(802.11g) Distance:  3m
Model: GIDS
Manufacturer: SPX
Note:  Sample No:100900 Report No ATE20100831
700 dBuv/m
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FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.. RTTE #4737 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz
Testitem: Radiation Test Date: 2010/05/05
Temp.( ClYHum.(%) 25 C/50% Time: 13:58:19
EUT: PC-SCAN Engineer Signature: Joe
Mode: TX Channal 11(802.11g) Distance:  3m
Model: GIDS
Manufacturer: SPX
MNote:  Sample No.:100900 Report No.-ATE20100831
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1000.000 2000 000 5000 GOOD  F000 S0009000 16000.0MHz
Freq. Reading Factor Result Limit  |Margin Detector | FSiONt | Degree |

No. (MHz) (dBuVim) | (dB) | (dBuVim) | (dBuVim)| (dB) “) tem) | (geg)
1 2462016 11208 -7.35 104.73 5400 | 5073 peak
2 2462.016| 106.00 -7.35 98.65 5400 | 4465] AVG
3 2483500 47.25 -1.37 359.88 5400 |-14.12| peak
4 24835000 4197 -1.37 33.80 54.00 |-20.20] AVG
5 4924 026| 5378 0.34 5412 54.00 012 | peak
] 4924.026| 4765 0.34 47.99 54.00 | -6.01] AVG

FCC ID: YDJGIDSCHDS

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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ite: 966 chamber

Tel:+86-0755-26603290

Fax:+

86-0755-26503356

Job No

RTTE #4736

Standard: FCC Class B 3M Radiated
m: Radiation Test
Temp.{ C)YHum.(%) 25 C/50%

PC-SCAN
TX Channal 11{802.11g)

Testite

EUT:
Mode:
Model:

GIDS

Manufacturer: SPX

Polarization:

Power Source:

Time: 13:53:52
Engineer Signature:  Joe

Distance:

am

Vertical
AC 120Vi60Hz
Dat=: 2010/05/05

Note:  Sample Mo.:100900 Report No.ATE20100831
100 diu¥dm
i fimit 12
00 | b
90 N N _ N N N
o] N N N N N N
7o - - - - - -
50
50
40
30
20
n.o ! : .
1000.000 2000 2000 5000 G000 7000 EO000S000 120000 MHz
Freqg. Reading | Factor Result Limit  (Margin| | Height | Degree
No. (MHz) (dBuvim) | (dB) | (dBu¥/m) |{dBu¥im)| (dB) Ceeeter | fom) | (g, | T
1 2462.0168| 11246 -7.35 105.11 54.00 | 51.11| peak
2 2462.016| 106.34 -7.35 98.99 54.00 | 449%| AVG
3 2483.500| 47.92 -1.37 40.55 54.00 |-13.45| peak
4 2483.500| 41.77 -1.37 34.40 54.00 |-19.60 AVG
5 4924026 5518 0.34 5552 54.00 152 | peak
] 4924026 4908 0.34 49.42 5400 | 458 | AVG
7 7386.035| 47.64 339 51.03 5400 | -297| peak
g 7386.035| 41.54 3.39 44.93 54.00 | -9.07 | AVG
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Site: 966 chamber

Tel:+86-0755-26503230
Fax:+86-0755-26503356

Jobh No_:

RTTE #4749

Standard: FCC Class B 3M Radiated

Test item:

Radiation Test

Temp.{ CJHum.(%) 25 C/50%

EUT:

Mode:
Model:

FC-SCAN

Manufacturer: SPX

TX Channal 11(802.11g)
GIDS

Polarization:  Horizontal
Power Source: AC 120V/60Hz
Date: 2010/05/05

Time; 14:56:58

Engineer Signature: Jos
Distance: 3m

Mote:  Sample Mo.:100900 Report NoATE20100831
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R [iﬂrilqzj (dRaeiﬂr[:r% F{ig?r {dﬂsﬁffir:n (déLr‘T;itm} NEFE?;“ Detester | "C0M | Tazay | Remark
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503356

Job No.:

RTTE #4748

Standard: FCC Class B 3M Radiated

Test item:

Radiation Test

Temp.( CYHum.(%) 25 C/50%

EUT: PC-SCAN
Mode:
Model: GIDS

Manufacturer: SPX

TX Channal 11(602.11g)

Polarnization:  Vertical
Power Source: AC 120V/60Hz
Date: 2010/05/05

Time: 14:52-49

Engineer Signature: Joe
Distance: 3m

Mote:  Sample Mo.:100900 Report NoATE201003831
0.0 dB¥/m
fimit 1
=] - - - - . -
50

an B ) ) _ )
30 N N N N . N
20
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0.0
18000.000 20000 28000.0 MHz
No. {Eﬂrilqzj (dREei?.firr:r?] F@Si” (dgﬁfflrtn) {déLrS;Itm} h}?jg}in Dersctor | 10 | Tacay | Rk
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10.CONDUCTED SPURIOUS EMISSION COMPLIANCE TEST

10.1.Block Diagram of Test Setup

AC 120V/60Hz

<« Low Loss Cable

EUT Spectrum
Analyzer

(EUT: PC-SCAN)

10.2.The Requirement For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

10.3.EUT Configuration on Measurement

FCC ID: YDJGIDSCHDS

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

10.3.1.PC-SCAN (EUT)

Model Number : GIDS

Serial Number : N/A

Manufacturer :  SPX Transportation & Industrial Solutions (Suzhou)
Co., Ltd.

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831
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10.4.0Operating Condition of EUT
10.4.1.Setup the EUT and simulator as shown as Section 10.1.
10.4.2.Turn on the power of all equipment.
10.4.3.Let the EUT work in TX modes measure it. The transmit frequency are

2412-2462MHz. We select 2412MHz, 2437MHz, 2462MHz TX frequency to
transmit.

10.5.Test Procedure

10.5.1.The transmitter output was connected to the spectrum analyzer via a low loss
cable.

10.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz.

10.5.3.The Conducted Spurious Emission was measured and recorded.

10.6.Test Result

Pass.

The spectrum analyzer plots are attached as below.

FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831



TX 802.11b Channel Low 2412MHz (30MHz-1GHz)
== Agilent 9 R T

Marker
Mkr1 273.23 MHz
Ref 30 dBm Atten 40 dB -36.6 dBm Select Marker
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref DeltaI
Span Pair
Span Center
Off
Start 30 MHz Stop 1 GHz More
10f2

#Res BW 100 kHz #VBW 300 kHz Sweep 100.9 ms (1701 pts)

C:INTUIL.WMF file saved

TX 802.11b Channel Low 2412MHz (1GHz-5GHz)

== Agilent 9 R T Ve
Mkr1 2.388 GHz
Ref 30 dBm Atten 40 dB AL LUR S joct Marker
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta|
Span Pair
Span Center
Off
Start 1 GHz Stop 5 GHz LoD
10f2

#Res BW 100 kHz #VBW 300 kHz Sweep 414.4 ms (1700 pts)

C:INTUIL.WMF file saved

FCC ID: YDJGIDSCHDS
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TX 802.11b Channel Low 2412MHz (5GHz-10GHz)
= Agilent R T

Marker
Mkr1 7.204 GHz
Ref 30 dBm Atten 40 dB -34.07 dBm_ I NI Voo
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta
Span Pair
Span Center
Off
Start 5 GHz Stop 10 GHz s
10f2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1698 pts)

C:INTUIL.WMF file saved

TX 802.11b Channel Low 2412MHz (10GHz-15GHz)
= Agilent ) R T
Mkr1 13.090 GHz

Ref 30 dBm Atten 40 dB -35.08 dBm
#Peak

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)

Ref DeltaI

Span Pair
Span Center

Off

Start 10 GHz Stop 15 GHz Jore
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1698 pts)

C:INTUI.WMF file saved
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TX 802.11b Channel Low 2412MHz (15GHz-20GHz)
= Agilent R T
Mkr1 18.525 GHz
Ref 30 dBm Atten 40 dB -35.18 dBm
#Peak
Log
10

dB/ Norma

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)
Ref Delta|

Span Pair
Span Center

Off

Start 15 GHz Stop 20 GHz 1M02rze
#Res BW 100 kHz #VBW 300 kHz  Sweep 518 ms (1698 pts)

C:INTUIL.WMF file saved

TX 802.11b Channel Low 2412MHz (20GHz-25GHz)
= Agilent R T
Mkr1 24.422 GHz
Ref 30 dBm Atten 40 dB -34.76 dBm
#Peak
Log
10

dB/ Norma

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)
Ref Deltal

Span Pair
Span Center

Off

Start 20 GHz Stop 25 GHz More

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1698 pts) ke

C:INTUL.WMF file saved
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TX 802.11b Channel Middle 2437MHz (30MHz-1GHz)
= Agilent ) R T
Mkr1 252.39 MHz
Ref 30 dBm Atten 40 dB -36.59 dBm
#Peak
Log
10

ds/ Normal

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)

Ref DeltaI

Span Pair
Span Center

Off

Start 30 MHz Stop 1 GHz 1M0‘;'§
#Res BW 100 kHz #VBW 300 kHz Sweep 100.9 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11b Channel Middle 2437MHz (1GHz-5GHz)
= Agilent ) R T
Mkr1 2.412 GHz
Ref 30 dBm Atten 40 dB 6.418 dBm
#Peak
Log
10

dB/ Norma

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)
Ref Deltal

Span Pair
Span Center

Off

Start 1 GHz Stop 5 GHz 1Mocf’r29
#Res BW 100 kHz #VBW 300 kHz Sweep 414.4 ms (1710 pts)

C:INTUL.WMF file saved

FCC ID: YDJGIDSCHDS
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TX 802.11b Channel Middle 2437MHz (5GHz-10GHz)
= Agilent R T
Mkr1 7.285 GHz
Ref 30 dBm Atten 40 dB -34.41 dBm
#Peak
Log
10

dB/ Norma

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)
Ref Delta|

Span Pair
Span Center

Off

Start 5 GHz Stop 10 GHz 1MO?'§
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved

TX 802.11b Channel Middle 2437MHz (10GHz-15GHz)
= Agilent ) R T
Mkr1 12.261 GHz

Ref 30 dBm Atten 40 dB -34.87 dBm
#Peak

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)

Ref DeltaI

Span Pair
Span Center

Off

Start 10 GHz Stop 15 GHz More

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts) R

C:INTUI.WMF file saved

Page 92 of 114

FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831



TX 802.11b Channel Middle 2437MHz (15GHz-20GHz)
= Agilent ) R T

Marker
Mkr1 17.363 GHz
Ref 30 dBm Atten 40 dB AL UM oot Marker
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta
Span Pair
Span Center
Off
Start 15 GHz Stop 20 GHz More
10f2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved

TX 802.11b Channel Middle 2437MHz (20GHz-25GHz)
= Agilent ) R T
Mkr1 24.919 GHz

Ref 30 dBm Atten 40 dB -34.43 dBm
#Peak

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)

Ref DeltaI

Span Pair
Span Center

Off

Start 20 GHz Stop 25 GHz Jore
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUI.WMF file saved
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TX 802.11b Channel High 2462MHz (30MHz-1GHz)
= Agilent R T
Mkr1 133.88 MHz
Ref 30 dBm Atten 40 dB -36.06 dBm
#Peak
Log
10

dB/ Norma

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)
Ref Delta|

Span Pair
Span Center

Off

Start 30 MHz Stop 1 GHz 1M02rze
#Res BW 100 kHz #VBW 300 kHz Sweep 100.9 ms (1710 pts)

C:INTUIL.WMF file saved

TX 802.11b Channel High 2462MHz (1GHz-5GHz)
= Agilent ) R T
Mkr1 2.444 GHz
Ref 30 dBm Atten 40 dB 6.828 dBm
#Peak
Log
10

dB/ Norma

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)
Ref Deltal

Span Pair
Span Center

Off

Start 1 GHz Stop 5 GHz More

#Res BW 100 kHz #VBW 300 kHz Sweep 414.4 ms (1710 pts) ke

C:INTUL.WMF file saved
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TX 802.11b Channel High 2462MHz (5GHz-10GHz)
= Agilent ) R T

Marker
Mkr1 7.353 GHz
Ref 30 dBm Atten 40 dB a2 UM oot Marker
#Peak
1 2 3 4
Log
10
dB/ Norma
Delta
Delta Pair
(Tracking Ref)
Ref Delta
Span Pair
Span Center
Off
Start 5 GHz Stop 10 GHz s
10f2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved

TX 802.11b Channel High 2462MHz (10GHz-15GHz)
= Agilent R T
Mkr1 12.331 GHz

Ref 30 dBm Atten 40 dB -34.77 dBm
#Peak

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)

Ref DeltaI

Span Pair
Span Center

Off

Start 10 GHz Stop 15 GHz Jore
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUI.WMF file saved
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TX 802.11b Channel High 2462MHz (15GHz-20GHz)
= Agilent R T
Mkr1 16.825 GHz
Ref 30 dBm Atten 40 dB -35.21 dBm
#Peak
Log
10

ds/ Normal

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)

Ref DeltaI

Span Pair
Span Center

Off

Start 15 GHz Stop 20 GHz 1M0‘;'§
#Res BW 100 kHz #VBW 300 kHz  Sweep 518 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11b Channel High 2462MHz (20GHz-25GHz)
= Agilent R T
Mkr1 24.993 GHz

Ref 30 dBm Atten 40 dB -35.02 dBm
#Peak

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Ref DeltaI

Span Pair
Span Center

Off

Start 20 GHz Stop 25 GHz Jore
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUI.WMF file saved

FCC ID: YDJGIDSCHDS

Page 96 of 114

ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831



TX 802.11g Channel Low 2412MHz (30MHz-1GHz)
= Agilent R T
Mkr1 284.29 MHz
Ref 30 dBm Atten 40 dB -36.47 dBm
#Peak
Log
10

ds/ Normal

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)

Ref DeltaI

Span Pair
Span Center

Off

Start 30 MHz Stop 1 GHz 1M0‘;'§
#Res BW 100 kHz #VBW 300 kHz Sweep 100.9 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11g Channel Low 2412MHz (1GHz-5GHz)
= Agilent ) R T
Mkr1 2.381 GHz

Ref 30 dBm Atten 40 dB 5.764 dBm
#Peak

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Ref DeltaI

Span Pair
Span Center

Off

Start 1 GHz Stop 5 GHz 1Mo(]3rze
#Res BW 100 kHz #VBW 300 kHz Sweep 414.4 ms (1710 pts)

C:INTUI.WMF file saved

FCC ID: YDJGIDSCHDS
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TX 802.11g Channel Low 2412MHz (5GHz-10GHz)
= Agilent R T
Mkr1 7.214 GHz
Ref 30 dBm Atten 40 dB -34.96 dBm
#Peak
Log
10

ds/ Normal

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)

Ref DeltaI

Span Pair
Span Center

Off

Start 5 GHz Stop 10 GHz 1M0‘;'§
#Res BW 100 kHz #VBW 300 kHz  Sweep 518 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11g Channel Low 2412MHz (10GHz-15GHz)
= Agilent 9 R T
Mkr1 12.410 GHz

Ref 30 dBm Atten 40 dB -35.09 dBm
#Peak

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Ref DeltaI

Span Pair
Span Center

Off

Start 10 GHz Stop 15 GHz Jore
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUI.WMF file saved

FCC ID: YDJGIDSCHDS
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TX 802.11g Channel Low 2412MHz (15GHz-20GHz)
= Agilent R T
Mkr1 16.896 GHz
Ref 30 dBm Atten 40 dB -35.32 dBm
#Peak
Log
10

ds/ Normal

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)

Ref DeltaI

Span Pair
Span Center

Off

Start 15 GHz Stop 20 GHz 1M0‘;'§
#Res BW 100 kHz #VBW 300 kHz  Sweep 518 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11g Channel Low 2412MHz (20GHz-25GHz)
= Agilent ) R T
Mkr1 24.984 GHz
Ref 30 dBm Atten 40 dB -34.46 dBm
#Peak
Log
10

dB/ Normal

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)
Ref Delta|
Span Pair

Span Center

Off

Start 20 GHz Stop 25 GHz 1Mo?rze
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUI.WMF file saved

FCC ID: YDJGIDSCHDS
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TX 802.11g Channel Middle 2437MHz (30MHz-1GHz)
= Agilent 9 R T
Mkr1 104.66 MHz
Ref 30 dBm Atten 40 dB -36.67 dBm
#Peak
Log
10

ds/ Normal

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)

Ref DeltaI

Span Pair
Span Center

Off

Start 30 MHz Stop 1 GHz 1Mo?r§
#Res BW 100 kHz #VBW 300 kHz Sweep 100.9 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11g Channel Middle 2437MHz (1GHz-5GHz)
= Agilent ) R T
Mkr1 2.408 GHz
Ref 30 dBm Atten 40 dB 4.514 dBm
#Peak
Log
10

dB/ ] Normal

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)
Ref DeltaI

Span Pair
Span Center

Off

Start 1 GHz Stop 5 GHz 1Mo<?rze
#Res BW 100 kHz #VBW 300 kHz Sweep 414.4 ms (1710 pts)

C:INTUIL.WMF file saved

FCC ID: YDJGIDSCHDS
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TX 802.11g Channel Middle 2437MHz (5GHz-10GHz)

= Agilent ) R T
Mkr1 7.824 GHz

:;f 30 dBm Atten 40 dB -34.77 dBm Select Marker
eak 1 2 3 4
Log — — =

10
ds/ Normal

Marker

Delta

Delta Pair
(Tracking Ref)

Ref DeltaI

Span Pair
Span Center

Off

Start 5 GHz Stop 10 GHz 1Mo?r§
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11g Channel Middle 2437MHz (10GHz-15GHz)

=i Agilent ) R T T
Mkr1 12.445 GHz

Ref 30 dBm Atten 40 dB -35.09 dBm Select Marker

#Peak 1 2 3 4

Log
10

dB/ Normal

Delta

Delta Pair
(Tracking Ref)
Ref Delta|
Span Pair

Span Center

Off

Start 10 GHz Stop 15 GHz 1Mo?rze
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUI.WMF file saved

FCC ID: YDJGIDSCHDS
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TX 802.11g Channel Middle 2437MHz (15GHz-20GHz)

== Agilent 19 R T

Marker
Mkr1 18.881 GHz
Ref 30 dBm Atten 40 dB -35.67 dBm Sl T
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref DeltaI
Span Pair
Span Center
Off
Start 15 GHz Stop 20 GHz More
10f 2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11g Channel Middle 2437MHz (20GHz-25GHz)

=i Agilent ) R T Wil
Mkr1 24.993 GHz
Ref 30 dBm Atten 40 dB -34.64 dBm Sl e
#Peak
12 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta
Span Pair
Span Center
Off
Start 20 GHz Stop 25 GHz e
10f 2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUI.WMF file saved
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TX 802.11g Channel High 2462MHz (30MHz-1GHz)
= Agilent ) R T
Mkr1 275.11 MHz
Ref 30 dBm Atten 40 dB -36.88 dBm
#Peak
Log
10

ds/ Normal

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)

Ref DeltaI

Span Pair
Span Center

Off

Start 30 MHz Stop 1 GHz 1Mo?r§
#Res BW 100 kHz #VBW 300 kHz Sweep 100.9 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11g Channel High 2462MHz (1GHz-5GHz)
= Agilent ) R T
Mkr1 2.435 GHz
Ref 30 dBm Atten 40 dB 4.61 dBm
#Peak
Log
10

dB/ ] Normal

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)
Ref DeltaI

Span Pair
Span Center

Off

Start 1 GHz Stop 5 GHz 1Mo<?rze
#Res BW 100 kHz #VBW 300 kHz Sweep 414.4 ms (1710 pts)

C:INTUIL.WMF file saved

FCC ID: YDJGIDSCHDS
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TX 802.11g Channel High 2462MHz (SGHz-10GHz)

== Agilent ) R T

Marker
Mkr1 6.945 GHz
Ref 30 dBm Atten 40 dB -34.95 dBm Sl T
#Peak
1 2 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref DeltaI
Span Pair
Span Center
Off
Start 5 GHz Stop 10 GHz More
10f 2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11g Channel High 2462MHz (10GHz-15GHz)

=i Agilent i R T Wil
Mkr1 12.290 GHz
Ref 30 dBm Atten 40 dB -34.21 dBm Sl e
#Peak
12 3 4
Log
10
dB/ Normal
Delta
Delta Pair
(Tracking Ref)
Ref Delta
Span Pair
Span Center
Off
Start 10 GHz Stop 15 GHz e
10f2

#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUI.WMF file saved
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TX 802.11g Channel High 2462MHz (15GHz-20GHz)
= Agilent ) R T
Mkr1 15.490 GHz
Ref 30 dBm Atten 40 dB -34.94 dBm
#Peak
Log
10

ds/ Normal

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)

Ref DeltaI

Span Pair
Span Center

Off

Start 15 GHz Stop 20 GHz 1Mo?r§
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUL.WMF file saved

TX 802.11g Channel High 2462MHz (20GHz-25GHz)
= Agilent 9 R T
Mkr1 24.971 GHz
Ref 30 dBm Atten 40 dB -34.68 dBm
#Peak
Log
10

dB/ Normal

Marker

Select Marker
1 2 3 4

Delta

Delta Pair
(Tracking Ref)
)| Ref Deltal

Span Pair
Span Center

Off

Start 20 GHz Stop 25 GHz Jore
#Res BW 100 kHz #VBW 300 kHz Sweep 518 ms (1710 pts)

C:INTUIL.WMF file saved

FCC ID: YDJGIDSCHDS
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11.AC POWER LINE CONDUCTED EMISSION FOR FCC PART

15 SECTION 15.207(A)

11.1.Block Diagram of Test Setup

11.1.1.Block diagram of connection between the EUT and simulators

Notebook

AC Mains |
«— EUT Emluator

(EUT: PC-SCAN)

11.1.2.Shielding Room Test Setup Diagram

Vertical Reference
Ground Plane

ﬁ TestR eceiver

- AHAR ©
fved ©

NILOS
LISN / ‘\_

(EUT: PC-SCAN)

REeference Ground Plane

11.2.The Emission Limit

11.2.1.Conducted Emission Measurement Limits According to Section 15.207(a)

Frequency Limit dB(uV)

(MHz) Quasi-peak Level Average Level
0.15 - 0.50 66.0 — 56.0 * 56.0 —46.0 *
0.50 - 5.00 56.0 46.0
5.00 - 30.00 60.0 50.0

* Decreases with the logarithm of the frequency.
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11.3.Configuration of EUT on Measurement

The following equipment are installed on the Conducted Emission Measurement to meet
the commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

11.3.1.PC-SCAN (EUT)

Model Number : GIDS

Serial Number : N/A

Manufacturer :  SPX Transportation & Industrial Solutions (Suzhou)
Co., Ltd.

11.4.0perating Condition of EUT
11.4.1.Setup the EUT and simulator as shown as Section 11.1.
11.4.2. Turn on the power of all equipment.

11.4.3.Let the EUT work in TX (802.11b Channel Middle, 802.11g Channel Middle)
mode measure it.

11.5.Test Procedure

The EUT is put on the plane 0.8m high above the ground by insulating support and is
connected to the power mains through a line impedance stabilization network (L.I.S.N.).
This provides a 50ohm coupling impedance for the EUT system. Please refer the block
diagram of the test setup and photographs. Both sides of AC lines are checked to find out
the maximum conducted emission. In order to find the maximum emission levels, the
relative positions of equipment and all of the interface cables shall be changed according
to ANSI C63.4: 2003 on Conducted Emission Measurement.

The bandwidth of test receiver (R & S ESCS30) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.
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11.6.Power Line Conducted Emission Measurement Results

PASS.

The frequency range from 150kHz to 30MHz is checked.

Date of Test: May 4, 2010

EUT: PC-SCAN

Model No.: GIDS

Temperature:
Humidity:
Power Supply:

25°C

Page 108 of 114

50%

AC 120V/ 60Hz

Test Mode: TX 802.11b Channel Middle Test Engineer: Joe
Frequency Result Limit Margin Detector Line
(MHz) (dBuv) (dBuv) (dB)

0.665596 42.90 56 13.1 QP

1.108370 42.10 56 13.9 QP

1.905465 41.50 56 14.5 QP

0.665596 36.70 46 9.3 AV Neutral
1.108370 35.00 46 11.0 AV

1.936075 35.00 46 11.0 AV

0.660314 42.70 56 13.3 QP

1.117237 41.90 56 14.1 QP

1.890342 41.20 56 14.8 QP Live
0.665596 36.70 46 9.3 AV

1.126175 34.20 46 11.8 AV

1.905465 35.20 46 10.8 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.

The spectral diagrams are attached as below.
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Date of Test: May 4, 2010 Temperature:  25°C
EUT: PC-SCAN Humidity: 50%
Model No.:  GIDS Power Supply: AC 120V/ 60Hz
Test Mode: TX 802.11g Channel Middle Test Engineer: Joe
Frequency Result Limit Margin Detector Line
(MHz) (dBuV) (dBuV) (dB)
0.665596 42.90 56 13.1 QP
1.108370 42.10 56 13.9 QP
1.890342 41.30 56 14.7 QP
Neutral
0.660314 36.70 46 9.3 AV
1.108370 35.00 46 11.0 AV
1.875340 35.20 46 10.8 AV
0.660314 42.80 56 13.2 QP
1.108370 42.10 56 13.9 QP
1.905465 41.70 56 14.3 QP )
Live
0.665596 36.70 46 9.3 AV
1.108370 35.10 46 10.9 AV
1.905465 35.20 46 10.8 AV

Emissions attenuated more than 20 dB below the permissible value are not reported.
The spectral diagrams are attached as below.
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ACCURATE TECHNOLOGY CQ.,LTD
CONDUCTED EMISSION STANDARD FCOC PART 15B

EOT:
Manufacturer:

Operating Condition:

Test Sice:

BC-ECEN
SFE

T Channel & (B0OZ.1lb)
l#5hielding Boom

M/ :GIDE

Jperator: Joe
Test Specification: L 120V/elHz
Comment : Beport Ho.:ATEZ20100831 Sample Mo.:100900

Start of Test: 5/4/2010 F 10:32:3cRM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: EUB 5TD VIERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Fregusncy Freguency Width Time Bandw.
150.0 k¥H=z 30.0 MH= 0.8 % QuasiPesak 1.0 = 5 kHe H3LEBlZE 2003
Zverags
Lewel [dBuV]
E':'-"1'""'I'-_'T-_'I'_'I"I"I"I-'I"_'_-_'_-T-"'-I'"_T_"I"_I'_T'T-I"I' _________ T====" 1
1 1 1 1 1 1 [ | 1 1 1 1 1 1 LI B | 1 ]
1 1 1 1 1 1 1 [ 1 1 1 1 1 1 1 [ 1 1
70 F-—b-b-lmt—————————p——— b ————d——b—t b - ———————— +—--=-= i
1 1 1 [ 1 1 1 1 1 1 1 [ 1 1
[ | 1 I 1 [ T Y I A I I
[0 Lebebaled e e e Ll e e bm el ) T T T 1 ]
- L1 ] | ] I
1 1 1 [} 1 1 1 1 1 1 1 [ 1 1
Ex L -1 Lol __1 1 1 L1l 1 ]
== I I ] 1 [ 1 1
T T T T T T T 1 1 1 1 11 1 1
40 e T o RN g WP S I P Y Y pU——
i M L IR R T | |
3 I 4 LTS A A e T ks ]
an i / R W W T et lLJ
Pl —t-—t—-F-F-F-lmt-—-——H-—— - - ——k- -ttt —F—t -t t-———————— +— - -
1 ¥ 1 1 1 1 1 [ T | 1 1
1 1 1 1 1 1 1 1 [ 1 1
1 tommm—— b bt ——F— - - ———————— +---=-- i
1 1 1 1 1 1 1 LI B | 1 1
. ! H ! PR R S A ! !
150k 300k 400k 600k 800k 1M M 3 4M SM E6M EM 10M 20M 308
Frequency [Hz]
;_ F Wolt g [2]]
Ay Yoltage AV
MEASUREMENT RESULT: “Joe0504-V02 fin™
5/4/2010 10:3538M
Frequency Level Transd Limit Margin Detector Line LE
MH= dBpWV dB dBpV dB
0.ge0314 £2.70 11.% =13 13.3 Qe L1 EHD
1.117237 41.30 11.8 TS 14.1 B L1l (=]
1.390342 41.20 11.7 =T la.g QB L1l EHND
MEASUREMENT RESULT: “Joe(504-V02 fin2"
5/4/2010 10:3528M
Frequency Level Transd Limit Margin Detector Line LE
MH= dBpv dB dBpv dB
0. G6E555E 36.70 11.% 4E 2.3 Ll EHND
1.12€175 34.20 11.8 4g 11.8 Ll EHD
1.505485 35.20 11.7 4E 10.8 Ll GHD
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ACCURATE TECHNOLOGY C¢.,LTD
CONDUCTED EMTSSION STANDARD FOC PART 15B

EOT: BC-SCRN M/HM:EIDS
HManufacturer: SP¥
Operating Condition: T¥ Channel & (B02.11lb)
Test Site: 1#5hielding Boom
Operator: Joe
Test Specification: N 120V/elHz
Comment: Report Ho.:ATEZ0100831 Sample Ho.:100500
Start of Test: 5/4/72010 fF 10:28:58RM
SCAN TABLE: "V 150K-30MHz fin"
Short Description: EUB 5TD WIERMZ 1.70
Start Stop Ste Detector Meas. IF Transducer
Freguency Fregquency Width Time Bandw.
150.0 kHz 30.0 MH= 0.8 % QuasiPesak 1.0 = 5 kH= WSLESLZE Z00S3
Eyverags
Lewel [dBuV]
E':'___T_____I'___T__T__ -r-rrETT T T T TS T rTTTTTreTTrTTaTITTrOTTrTTRITTTTTTT T T====" 1
1 1 1 1 1 1 1 1 1 1 1 [ 1 1
1 1 1 1 1 1 1 1 1 1 1 [ 1 1
70 B e e S O ot o ettt t—=—== 1
1 1 1 1 1 1 LI B | 1 1
1 1 1 [ A | 1 1
i1 TP T T 1 L I - L I
- 1 1 1 | 1 1
1 I 1 1 1 1 LI B | 1 1
T SRR VNN N R 1 1 L1l 1 ]
== I I 1 [ [ 1
: o RN —
40 g S R L Nl Y e, Y s W L TS PN e
i R l i
a0 L___".\,I Fa) L;_Ar’.I N L [ T i
¥ _':_In "'_I::- ! .'}T'I'_E'_'fllrr'rr, '.'IIII Illlfl.l‘ll,'.'.ﬁ-q-:-ﬁ ]
s —— - —I'-'!———Il:——-"':-—'-IrE—n-—l:-—:-i—n—-r ————————— -:——I.' ]
< 7 HEL i 1 [ T R T B T
- 1 1 1 1 1 1 LI B | 1 . 1
10 B e e e Y e o t===== i
1 1 1 1 1 1 LI B | 1 1
1 1 1 [ A | ! 1
M 3 4M 5M 6M EM 1DM EIZIM 30m
Frequency [Hz]
ltage QF
ltage AV
MEASUREMENT RESULT: ”Jbeﬂﬁﬂé—Vﬂl_fin”
5/4/2010 10:31A2M
Frequency Level Transd Limit Margin Detector Line LE
HH= dBpv dB dBpv dB
0_8E555E &2.%0 11.9 =T 13.1 @Qp ] =D
1.108370 42.10 11.8 =1 13.% g ] EHD
1.505465 21.50 11.7 =1 la.5 QB H GHD
MEASUREMENT RESULT: ”JbeﬂEGé—Vﬂ{_finE”
5/4/2010 10:31RM
Frequency Level Transd Limit Margin Detector Line LE
MH= dBpv dB dBpv dB
0.6E5559¢c 36.70 11.8 48 2.3 H GHD
1.108370 35.00 11.8 48 11.0 ] (=]
1.593€075 35.00 11.7 4g 11.0 2] (=]
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ACCURATE TECHNOLOGY C¢.,LTD
CONDUCTED EMTSSION STANDARD FOC PART 15B

EOT: BC-SCRN M/HM:EIDS
HManufacturer: SP¥
Operating Condition: T¥ Channel & (B0Z2.1llg)
Test Site: 1#5hielding Boom
Operator: Joe
Test Specification: L 120V/elHz
Comment: Report Ho.:ATEZ0100831 Sample Ho.:100500
Start of Test: 5/4/72010 f 10:35:42BM
SCAN TABLE: "V 150K-30MHz fin"
Short Description: EUB 5TD WIERMZ 1.70
Start Stop Ste Detector Meas. IF Transducer
Freguency Fregquency Width Time Bandw.
150.0 kHz 30.0 MH= 0.8 % QuasiPesak 1.0 = 5 kH= WSLESLZE Z00S3
Eyverags
Lewel [dBuV]
E':'___1'_____I'___T__T__I'_l'_F_I_T_________T_____F___T__'I'__I'_T_T_I'T _________ T====" 1
1 1 1 1 1 1 LI | 1 1 1 1 1 1 LI B | 1 1
1 1 1 1 1 1 LI | 1 1 1 1 1 1 LI | 1 1
70 F-b-b-lm4-———m e e pm e —— b ——p—mdm—k =t~ - m - — t—=—== 1
1 1 [ | 1 LI B | 1 1
[ o 1 1
80 L_L_L_l-1 TR T L 1
L1111 T 1 1
1 I [ | 1 LI B | 1 1
5 __L_L_I_1 L1 1 1 1 1
- 1 1 L 1 [ 1 1
T NN ! !
40 L A = e e - B S R S e e -
a W AhEN | |
a4 L YO PO ML DA '
| RN ™ .
ol U VARV AN /1 'j'f:n-'.«d.."ml,w-f-f i
-+ —:I-— il etttk stk Sl el ol el e e it el Sl Bt e e ittt i Sttt et +— === -
¥ 1 1 1 1 1 LI | 1 1 1 1 1 1 LI B | 1 1
1 1 1 1 1 1 [ | 1 1 1 1 1 1 LI B | 1 1
i e e L o e o ey e e L e e e t===== i
1 1 1 1 1 1 [ | 1 1 1 1 1 1 LI B | 1 1
. ! H I R H ! R ! ;
"~ 150k 300k 400k G000k 800k 1M M 3 4M 5M 6M EM 1DM 208 30M
Frequency [Hz]
Yoltage QF
Yoltage AV
MEASUREMENT RESULT: “Joe(504-V03 fin™
5/4/2010 10:372M
Fraquency Level Transd Limit Margin Detector Line FE
HH= dBpv dB dBpv dB
O_ge03l4 42 .80 11.9 =T 13.2 Qp Ll =D
1.108370 42.10 11.8 =1 13.% g Ll EHD
1.505465 21.70 11.7 =1 la.3 ¢Qp Ll GHD
MEASUREMENT RESULT: ”JbeﬂEUd—Vﬂﬁ_finE”
5/4/2010 10:37AM
Frequency Level Transd Limit Margin Detector Line LE
MH= dBpv dB dBpv dB
0.6E5559¢c 36.70 11.8 48 2.3 Ll GHD
1.108370 35.10 11.8 48 10.9 L1 (=]
1.5054€5 35.20 11.7 4g 10.8 L1l EHD
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ACCURATE TECHNOLOGY C¢.,LTD
CONDUCTED EMTSSION STANDARD FOC PART 15B

EOT: BC-SCRN M/HM:EIDS
HManufacturer: SP¥
Operating Condition: T¥ Channel & (B0Z2.1llg)
Test Site: 1#5hielding Boom
Operator: Joe
Test Specification: N 120V/elHz
Comment: Report Ho.:ATEZ0100831 Sample Ho.:100500
Start of Test: 5/4/72010 fF 10:38:332M
SCAN TABLE: "V 150K-30MHz fin"
Short Description: EUB 5TD WIERMZ 1.70
Start Stop Ste Detector Meas. IF Transducer
Freguency Fregquency Width Time Bandw.
150.0 kHz 30.0 MH= 0.8 % QuasiPesak 1.0 = 5 kH= WSLESLZE Z00S3
Eyverags
Lewel [dBuV]
E':'___T_____I'___T__T__I'_l'_F_I_T_________T_____l'___T__'I'__I'_T_T_I'T _________ T====" 1
1 1 1 1 1 1 1 [ 1 1 1 1 1 1 1 [ 1 1
1 1 1 1 1 1 1 [ 1 1 1 1 1 1 1 [ 1 1
70 F-b-b-lm4-———m e e pm e —— b ——p—mdm—k =t~ - m - — t—=—== 1
1 1 [ | 1 1 1 1 1 1 LI B | 1 1
[ 1 1 1 [ A | 1 1
i) L Ly L L___L__ 1 1 L 11 1 1
- L1111 1 1 1 | 1 1
1 I [ | 1 I 1 1 1 1 LI B | 1 1
T L -1 Lol __1 1 1 L1l 1 ]
== LI I 1 [ [ 1
T T T T T T T 1 I I 1 11 I 1
40 s NI T S N Py ) T (I i T . W P Y I SR RS |
- ] A ! 1 ] 1 ] 1 i [CATRY ] 1
i "~'|| Y s 1I" ;"l : :HI-‘""""\ : ""-: ™, :.~. : .""':r' In-ll. : : : i
3':'rJI-|I1-I'—|I—I—|—|T IIII TJT_ET T'Jn_l-'_f_'r';_:*""r____'f' ?"-—r"-;—f—-'-,Irl'i"'—I'"‘-r,-l‘—'.rl'%-il'rl'nFl-I'ITI —————— el v '|
1! :| | 'L 0 : : "}' F"lrll A : ",. : i | ':|' I,'I: I||I:'_.|! l' I‘ I.':'-'l'lll 'nllnlllfln"lr”'l"“:' h Jrl
P 4.];—— - - —|————1———+——|——|——|-—|—+—————|-_|———1-—-il———I;r——-H-—--r —F—t-t-Ft-———————— -r——l—.‘-—1
1 1 1 1 1 1 [ ¥ 1 1 1 1 1 1 1 [ 1 ) 1
1 1 1 1 1 [ | 1 1 1 1 1 1 LI B | 1 - 1
OfF--=#====-F=—=f=—d=cb=b=fpolmt = mmmm e pmmm mm e m—p e mmp =t = — = m—mm - t===== i
1 1 1 1 1 1 [ | 1 1 1 1 1 1 LI B | 1 1
. ! H P S R R H ! R R T R I ! ;
"~ 150k 300k 400k 00k 800k 1M M 3 4M 5M 6M EM 1DM 208 30M
Frequency [Hz]
Yoltage QF
Yoltage AV
MEASUREMENT RESULT: ”JbeﬂEGé—Vﬂ{_fin”
5/4/2010 10:412M
Frequency Level Transd Limit Margin Detector Line LE
HH= dBpv dB dBpv dB
0_8E555E &2.%0 11.9 =T 13.1 @Qp ] =D
1.108370 42.10 11.8 =1 13.% g ] EHD
1.830342 41.30 11.7 =1 la.7 ¢Qp H GHD
MEASUREMENT RESULT: ”JbeﬂEGd—Vﬂ{_finE”
5/4/2010 10:412M
Frequency Level Transd Limit Margin Detector Line LE
MH= dBpv dB dBpv dB
0.ge0314 36.70 11.8 48 2.3 H GHD
1.108370 35.00 11.8 48 11.0 ] (=]
1.375340 35.20 11.7 4g 10.8 2] (=]
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12.ANTENNA REQUIREMENT

12.1.The Requirement

According to Section 15.203, an intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible party shall be used with the device.

12.2.Antenna Construction

The transmitter utilizes SMD chip antenna, no consideration of replacement. Therefore,
the equipment complies with the antenna requirement of Section 15.203.

——

Antenna

FCC ID: YDJGIDSCHDS ACCURATE TECHNOLOGY CO. LTD Report No. ATE20100831



